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TEST REPORT

Applicant . Mettler Toledo (Changzhou) Measurement Technology Co., Ltd.
Manufacturer : Mettler Toledo (Changzhou) Measurement Technology Co., Ltd.
EUT Description :  Weighing terminal

(A) Model No. :  Referto Sec.2.1
(B) Power Supply : 10vDC(12.6V Max),0.35A
(C) Test Woltage : DC 10V (Via Battery)

Test Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C
AND ANSI C63.10-2013

The device described above is tested by Audix Technology (Shanghai) Co., Ltd. to
determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits.

The test results are contained in this test report and Audix Technology (Shanghai) Co.,
Ltd. is assumed full responsibility for the accuracy and completeness of these
measurements. This report also shows that the EUT (M/N: Refer to Sec2.1), which was
tested is technically compliance with the FCC limits.

This report applies to above tested Sample only. This report shall not be reproduced in
part without written approval of Audix Technology (Shanghai) Co., Ltd.

Date of Test : 2019.12.09-2020.01.06 Date of Report : 2020.01.15

Producer : ‘@ l/m

JAREYLU] Supervisor

Reviewer : dmn \.A z

BYRON WU// Deputy ASsistant Manager
For and on behalf of
Audix Technology (Shanghai) Co., Ltd.
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Authorized Szgnature(s} BY RQN KWO/Assistant General Manager
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1 SUMMARY OF STANDARDS AND RESULTS

1.1  Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced
below:
Description / Test Item Test Standard Results | Meets Limit
EMISSION
FCC RULES AND REGULATIONS PART 15
Conducted Emission SUBPART C N/A 15.207
AND ANSI C63.10:2013
FCC RULES AND REGULATIONS PART 15 15.209(a)
Radiated Emission SUBPART C Pass 15 éOS(a)(c)
AND ANSI C63.10:2013 '
6 dB Bandwidth FCC RULES AND REGULATIONS PART 15
Measurement SUBPART C Pass 15.247(a)(2)
AND ANSI C63.10:2013
Maximum Peak Output FCC RULES AND REGULATIONS PART 15
Power Measurement SUBPART C Pass 15.247(b)(3)
AND ANSI C63.10:2013
Emission Limitations FCC RULES AND REGULATIONS PART 15
Measurement SUBPART C Pass 15.247(d)
AND ANSI C63.10:2013
FCC RULES AND REGULATIONS PART 15
Band Edge
Measurement SUBPART C Pass 15.247(d)
AND ANSI C63.10:2013
Power Spectral Density FCC RULES AND REGULATIONS PART 15
Measurement SUBPART C Pass 15.247(e)
AND ANSI C63.10:2013

N/A is an abbreviation for Not Applicable.

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F20011
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2 GENERAL INFORMATION

2.1 Description of Equipment Under Test

Description : Weighing terminal

Type of EUT M Production [ Pre-product [ Pro-type
Model Number : IND256x

Radio Tech : IEEE 802.11 b/g/n

Note: : 802.11n-HT20 only.

Channel Freq. 2412MHz-2462MHz;

Modulation : 802.11b: DSSS (CCK, DQPSK, DBPSK);

802.11g/n: OFDM (64QAM, 16QAM, QPSK, BPSK).

Antenna Info. Antenna Type: IPEX Antenna
Antenna Gain: 3 dBi
The Antenna uses a unique coupling to the intentional
radiator that is comply with 15.203 requirement.

Test Mode : The EUT was set at continuous TX during all the test
in the report.

Applicant : Mettler Toledo (Changzhou) Measurement Technology
Co., Ltd.

No. 111 West Taihu Road, Changzhou City, Jiangsu
Province, China.

Manufacturer  : same as Applicant

Factory : same as Applicant

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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2.2 EUT Specifications Assessed in Current Report
Mode Modulation Data Rate(Mbps)
802.11b DS (DQPSK, DBPSK, CCK) Up to 11
OFDM (64-QAM, 16-QAM, QPSK,
802.11g BPSK) Up to 54
802.11n-HT OFDM (64-QAM, 16-QAM, QPSK,
20 BPSK) Up to 72.2
Channel List
Channel No. Frequency (MHz) Channel No. Frequency (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437

2.3  Test Information

The test software “SSComTool.exe” was used to control EUT work in TX
mode, and select test channel.

Modulation data rate (Mbps) Test Channel Frf&lﬁ;)cy
Low: 1 2412
802.11b 1 Middle: 6 2437
High: 11 2462
Low: 1 2412
802.11g 6 Middle: 6 2437
High: 11 2462
Low: 1 2412
802.11n20 MCSO0 Middle: 6 2437
High: 11 2462
2.4 Supported equipment
Brand METTLER TOLEDO
Model Name NiMH BATTERY PAC

Model Number

64060625

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F20011
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2.5 Description of Test Facility
Name of Firm

Site Location

Accredited by NVLAP, Lab Code
FCC Designation Number

Test Firm Registration Number

. Audix Technology (Shanghai) Co., Ltd.

. 3F and 4F, 34Bldg, 680 Guiping Rd.,

Caohejing Hi-Tech Park,
Shanghai 200233, China.

: 200371-0

. CN5027

954668
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3 RADIATED EMISSION TEST

GROUND PLANE

3.2.1 EUT & Peripherals

EUT

Battery

3.2.2 Below 1GHz

3.1 Test Equipment
The following test equipment are used during the radiated emission test in a
semi-anechoic chamber:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. Preamplifier Agilent 8447D | 2944A06664 | Apr 27,2019 | Apr 26, 2020
2. Preamplifier HP 8449B | 3008A00864 | Mar 8, 2019 | Mar 7, 2020
3. Spectrum Agilent N9010A [MY52221182|Sep 16, 2019 | Sep 15, 2020

Analyzer

4. Test Receiver R&S ESCI 101303 |May 07, 2019|May 06, 2020
5. | Bi-logAntenna | Schwarz beck \gllJGLSB 708 | Jul 20,2019 | Jul 19, 2020
6. | HornAntenna EMCO 3115 9607-4878 |Jun 02, 2019 | Jun 01, 2020
7. Horn Antenna EMCO 3116 00062643 |Sep 08, 2019 | Sep 07, 2020

: SET00200
8. Software Audix E3 9912M295.2 -- --
3.2 Block Diagram of Test Setup

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3.0 METERS

EUT
T
FRP TABLE 0.8m
L

PREAMPLIFIER

TEST RECEIVER

Audix Technology (Shanghai) Co., Ltd.
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3.2.3 Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
BORESIGHT ANTENNA TOWER

3.0 METERS EUT

|

15m
JAVAYAVAYAYAVAVATAVATAYATAYAYA !

PREAMPLIFIER SPECTRUM ANALYZER

3.3 Radiated Emission Limit (§15.209)

Frequency Distance Field strength limits (uV/m)
(MH2) (m) (uV/m) dB(uV/m)
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0

NOTE 1 - Emission Level dB (uV/m) = 20 log Emission Level (uV/m)

NOTE 2 - The tighter limit applies at the band edges.

NOTE 3 - Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

NOTE 4 - The limits shown are based on Quasi-peak value detector below or
equal to 1GHz and Average value detector above 1GHz.

NOTE 5 - Above 1 GHz, the limit on peak emission is 20 dB above the maximum
permitted average emission limit applicable to the EUT

3.4  Test Configuration

The EUT (listed in Sec.2.1) and the simulators (listed in Sec.2.2) were installed
as shown on Sec.4.2 to meet FCC requirements and operating in a manner that
tends to maximize its emission level in a normal application.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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3.5 Operating Condition of EUT
3.5.1 Setup the EUT as shown in Sec. 3.2.
3.5.2 Turn on the power of all equipment.
3.5.3 Turn the EUT on the test mode, and then test.

3.6  Test Procedures

Radiated emission test applies to harmonics/spurs that fall in the restricted
bands listed in Section 15.205. The maximum permitted average field strength
is listed in Section 15.209. A pre-amp is necessary for this measurement. For
measurement above 1 GHz, set RBW = 1MHz, VBW = 10 Hz, Sweep: Auto. If
the emission is pulsed, modify the unit for continuous operation; use the
settings shown above, then correct the reading by subtracting the peak-average
correction factor, derived from the appropriate duty cycle calculation.

The EUT was placed on a turntable. Below 1 GHz, the table height is 80 cm
above the reference ground plane. Above 1 GHz, the table height is 1.5 m. The
turntable rotated 360 degrees to determine the position of the maximum
emission level. The EUT was set 3 meters away from the receiving antenna,
which was mounted on an antenna tower. The antenna moved up and down
between 1 meter and 4 meters to find out the maximum emission level.
Broadband antenna (Calibrated Bilog Antenna) or Horn antenna was used as
receiving antenna. Both horizontal and vertical polarizations of the antenna
were set on measurement. In order to find the maximum emission, all of the
interference cables were manipulated according to ANSI C63.10: 2013
requirements during radiated emission test.

The bandwidth of Test Receiver R&S ESCI was set at 120 kHz from 30MHz to
1000MHz.

The bandwidth of the VBW was set at 1IMHz and RBW was set at 1MHz for
peak emission measurement above 1GHz and 1MHz RBW, 10Hz VBW for
average emission above 1GHz for Spectrum Agilent N9010A.

The frequency range from 30 MHz to 25 GHz (Up to 10™ harmonics from
fundamental frequency) was checked.

All the test results are listed in Sec.3.7.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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3.7

Test

Results

<PASS>

The frequency and amplitude of the highest radiated emission relative the limit
is reported. All the emissions not reported below are too low against the FCC

limit.

Frequency range: below 1G (Worst case emission)

No. | Operation Modulation Channel | Frequency | Data Page
1. |Transmitting 802.11b 1 2412 MHz P13

2. | Receiving 802.11 1 2412 MHz P14

Frequency range: above 1G

No. | Operation Modulation Channel | Frequency | Data Page
1. 1 2412 MHz P15

2. | Transmitting 802.11b 6 2437 MHz P15

3. 11 2462 MHz P16

4. 1 2412 MHz P16

5. |Transmitting 802.11g 6 2437 MHz P17

6. 11 2462 MHz P17

7. 1 2412 MHz P18

8. |Transmitting 802.11n20 6 2437 MHz P18

9. 11 2462 MHz P19
10. | Receiving 802.11 1 2412 MHz P20

Restricted bands:

No. | Operation Modulation Channel | Frequency | Data Page
1. 802.11b Cabinet Emission P21

2. |Transmitting 802.11g Cabinet Emission p22

3. 802.11n20 Cabinet Emission p22

NOTE 1 - Level = Read Level + Antenna Factor + Cable Loss - Preamp Factor

NOTE 2 — “QP” means “Quasi-Peak” values

NOTE 3-0° was the table front facing the antenna. Degree is calculated from

0° clockwise facing the antenna.

NOTE 4 — The emission levels which not reported are too low against the

official limit.

NOTE 5 — The emission levels recorded below is data of EUT configured in
Lying direction, for Lying direction was the maximum emission
direction during the test. The data of Side & Standing direction are
too low against the official limit to be reported.
NOTE 6 — All reading are Quasi-Peak values below or equal to 1GHz, Peak and

Average values above 1GHz.

For above 1GHz test, if the peak measured value complies with the
average limit, it is unnecessary to perform an average measurement.
NOTE 7 — The frequency range 2310-2390MHz & 2483.5-2500MHz were

tested for Restricted bands.

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F20011
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Worst case emission < 1GHz

EUT Weighing terminal Temperature : 22°C
Model No. IND256x Humidity 51%RH
Test Mode Transmitting Date of Test : 2020.01.05
Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uV/m)
40.276 26.64 | 18.52 0.74 27.61 18.29 40 21.71 QP
63.536 27.13 17.7 0.91 27.6 18.14 40 21.86 QP
Horizontal 143.33 28.92 19.8 1.34 27.29 22.77 43.5 20.73 QP
174.42 26.62 | 19.69 1.47 27.12 20.66 43.5 22.84 QP
383.93 30.56 | 21.73 2.2 27.39 27.1 46 18.9 QP
845.09 27.81 28.3 3.14 21.7 31.55 46 14.45 QP
39.299 26.89 | 1855 | 0.73 27.61 18.56 40 21.44 QP
63.536 27.08 17.7 0.91 27.6 18.09 40 21.91 QP
Vertical 143.33 29.82 19.8 1.34 27.29 23.67 43.5 19.83 QP
170.2 26.62 | 20.21 1.46 27.14 21.15 43.5 22.35 QP
454.31 26.67 23.1 2.36 27.78 24.35 46 21.65 QP
869.13 27.48 | 28.35 | 3.18 27.63 31.38 46 14.62 QP

TEST ENGINEER: Jarey

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F20011
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Co., Ltd.
EUT Weighing terminal Temperature : 22°C
Model No. IND256x Humidity 51%RH
Test Mode Receiving Date of Test : 2020.01.05
Frequency Meter |Antenna Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) @dB) | (uVv/m) | (uV/m)
40.276 26.64 | 1852 | 0.74 | 27.61 18.29 40 21.71 QP
56.792 27.75 | 17.82 | 0.86 27.6 18.83 40 21.17 QP
Horizontal 143.33 28.92 19.8 1.34 | 27.29 22.77 43.5 20.73 QP
174.42 26.62 | 19.69 1.47 27.12 20.66 43.5 22.84 QP
383.93 30.56 | 21.73 2.2 27.39 27.1 46 18.9 QP
945.44 26.38 | 29.63 | 3.29 2741 31.89 46 14.11 QP
38.346 27.21 | 18.36 | 0.73 27.62 18.68 40 21.32 QP
63.536 27.23 17.7 0.91 27.6 18.24 40 21.76 QP
Vertical 143.33 30.51 19.8 1.34 | 27.29 24.36 43.5 19.14 QP
171.39 27.11 | 20.12 1.46 27.13 21.56 43.5 21.94 QP
472.18 26.92 | 23.24 2.4 27.87 24.69 46 21.31 QP
942.13 26.76 | 29.57 | 3.29 27.41 32.21 46 13.79 QP

TEST ENGINEER: Jarey

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F20011
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Radiated Emission > 1GHz

EUT Weighing terminal Temperature : 22°C
Model No. IND256x Humidity 51%RH
Test Mode Transmitting Date of Test : 2020.01.05
802.11b CH2412MHz
| Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | LeveldB| dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uV/m)
1657 45.66 26.6 4.4 37.22 39.44 74 34.56 Peak
3430 4482 | 31.14 | 6.33 36.55 45.74 74 28.26 | Peak
Horizontal 4780 4185 | 331 7.56 36.5 46.01 74 27.99 | Peak
6229 41.09 | 35.19 | 9.05 36.76 48.57 74 25.43 | Peak
7669 41.13 | 36.17 10 37.03 50.27 74 23.73 | Peak
9370 40.56 | 37.02 | 10.75 | 35.22 53.11 74 20.89 | Peak
1594 47.75 | 26.28 | 4.31 37.26 41.08 74 32.92 | Peak
3862 4296 | 3239 | 6.74 | 36.51 45.58 74 28.42 | Peak
Vertical 4798 42.13 | 33.14 7.56 36.5 46.33 74 27.67 Peak
6391 40.33 | 35.31 | 9.23 36.88 47.99 74 26.01 | Peak
7651 41.12 | 36.16 10 37.04 50.24 74 23.76 | Peak
9019 41.01 | 36.82 | 1045 | 35.29 52.99 74 21.01 | Peak
802.11b CH2437MHZz
| Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uVv/m)
1900 4489 | 27.69 | 4.66 37.06 40.18 74 33.82 | Peak
3448 44.09 | 31.19 | 6.33 36.55 45.06 74 28.94 | Peak
Horizontal 4798 41.76 | 33.14 7.56 36.5 45.96 74 28.04 Peak
6337 414 | 3527 | 9.14 | 36.84 48.97 74 25.03 | Peak
7615 40.62 | 36.15 10 37.06 49.71 74 24.29 | Peak
8947 41.23 | 36.76 | 10.45 | 35.35 53.09 74 20.91 | Peak
1738 45.2 26.97 4.49 37.16 39.5 74 34.5 Peak
3520 4402 | 31.36 | 6.43 36.54 45.27 74 28.73 | Peak
Vertical 4672 4171 | 3295 | 7.45 36.5 45.61 74 28.39 | Peak
5923 40.84 | 34.87 8.7 36.59 47.82 74 26.18 | Peak
7642 40.52 | 36.16 10 37.04 49.64 74 24.36 | Peak
9181 41.05 | 36.91 | 10.65 | 35.26 53.35 74 20.65 | Peak

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F20011
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802.11b CH2462MHz

| Frequency Meter |Antenna| Cable | Preamp | Emission Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | LeveldB| dB (dB) Remark
dB (uV)| (dB/m) | (dB) @dB) | (uVv/m) | (uV/m)
1882 454 | 27.62 | 4.63 37.07 40.58 74 33.42 | Peak
3358 44,75 | 30.98 | 6.23 36.56 45.4 74 28.6 Peak
Horizontal 4654 42.5 3293 | 7.45 36.5 46.38 74 27.62 | Peak
6346 41.08 | 35.27 | 9.14 | 36.85 48.64 74 25.36 | Peak
7507 40.75 | 36.1 9.96 37.1 49.71 74 24.29 | Peak
8956 41.05 | 36.76 | 1045 | 35.35 52.91 74 21.09 | Peak
1891 4456 | 27.64 4.66 37.07 39.79 74 34.21 Peak
3772 4379 | 3213 | 6.64 | 36.52 46.04 74 27.96 | Peak
Vertical 4978 41.35 | 33.36 | 7.67 36.5 45.88 74 28.12 | Peak
6418 41.13 | 35.33 | 9.23 36.9 48.79 74 25.21 | Peak
7912 40.86 | 36.27 | 10.08 | 36.94 50.27 74 23.73 | Peak
9010 41.24 | 36.82 | 10.45 | 35.29 53.22 74 20.78 | Peak
802.11g CH2412MHz
| Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor |LeveldB | dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uV/m)
1792 4819 | 2723 | 455 | 37.13 | 42.84 74 31.16 | Peak
3421 4443 | 31.14 | 6.33 36.55 45.35 74 28.65 | Peak
Horizontal 5050 41.62 | 33.47 7.73 36.51 46.31 74 27.69 | Peak
6265 40.29 | 35.21 | 9.05 | 36.79 47.76 74 26.24 | Peak
7759 41.05 | 36.21 | 10.04 37 50.3 74 23.7 Peak
9118 40.54 | 36.88 | 10.55 | 35.28 52.69 74 21.31 | Peak
1594 46.53 | 26.28 | 4.31 37.26 39.86 74 34.14 | Peak
3187 46.65 | 30.58 | 6.07 36.58 46.72 74 27.28 | Peak
Vertical 4915 4153 | 33.29 | 7.67 36.5 45.99 74 28.01 | Peak
6238 40.77 | 35.19 | 9.05 36.78 48.23 74 25.77 | Peak
7759 40.6 36.21 | 10.04 37 49.85 74 24.15 | Peak
9442 40.67 | 37.07 | 10.84 | 35.21 53.37 74 20.63 | Peak

Audix Technology (Shanghai) Co., Ltd.
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802.11g CH2437MHz

| Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) (dB) (uV/m) | (uV/m)
1846 4493 | 27.46 4.6 37.09 39.9 74 34.1 Peak
3403 43.92 31.1 6.28 36.56 44,74 74 29.26 Peak
Horizontal 4906 4157 | 33.27 7.62 36.5 45.96 74 28.04 Peak
5887 40.7 34.81 8.7 36.59 47.62 74 26.38 Peak
7174 41.37 | 35.91 9.84 37.23 49.89 74 24.11 Peak
8875 41 36.7 10.41 | 35.48 52.63 74 21.37 Peak
1756 46.1 27.07 4.52 37.15 40.54 74 33.46 Peak
3862 43.12 | 32.39 6.74 36.51 45.74 74 28.26 Peak
Vertical 5095 41.78 | 33.55 7.82 36.51 46.64 74 27.36 Peak
6319 40.93 | 35.26 9.14 36.84 48.49 74 25.51 Peak
7732 40.78 36.2 10.04 | 37.01 50.01 74 23.99 Peak
8866 41.37 36.7 10.41 | 35.48 53 74 21 Peak

802.11g CH2462MHz

| Frequency Meter |Antenna Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uV/m)
1954 4417 | 27.92 4,72 37.03 39.78 74 34.22 Peak
3466 43.5 31.23 6.33 36.55 4451 74 29.49 Peak
Horizontal 4744 41.74 | 33.06 7.51 36.5 45.81 74 28.19 Peak
5959 41.94 | 34.95 8.79 36.6 49.08 74 24.92 Peak
7669 41.29 | 36.17 10 37.03 50.43 74 23.57 Peak
8956 40.83 | 36.76 | 10.45 | 35.35 52.69 74 21.31 Peak
1594 47.86 | 26.28 | 4.31 37.26 41.19 74 32.81 Peak
3448 46.25 | 31.19 6.33 36.55 47.22 74 26.78 Peak
Vertical 5050 42.43 | 33.47 7.73 36.51 47.12 74 26.88 Peak
6562 39.79 | 35.45 9.32 37 47.56 74 26.44 Peak
7822 40.93 | 36.24 | 10.08 | 36.97 50.28 74 23.72 Peak
9154 41.16 | 36.89 | 10.55 | 35.26 53.34 74 20.66 Peak
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802.11n20 CH2412MHz

| Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) (dB) (uV/m) | (uV/m)
1837 4525 | 27.41 4.6 37.1 40.16 74 33.84 Peak
3358 44,04 | 30.98 6.23 36.56 44.69 74 29.31 Peak
Horizontal 4915 40.73 | 33.29 7.67 36.5 45.19 74 28.81 Peak
6184 40.39 | 35.14 8.97 36.73 47.77 74 26.23 Peak
7993 40.72 36.3 10.12 | 36.91 50.23 74 23.77 Peak
9361 40.84 | 37.02 | 10.75 | 35.23 53.38 74 20.62 Peak
1864 4494 | 27.52 4.63 37.08 40.01 74 33.99 Peak
3790 43.32 | 32.19 6.69 36.52 45.68 74 28.32 Peak
Vertical 4780 43.29 33.1 7.56 36.5 47.45 74 26.55 Peak
6274 4124 | 35.21 9.05 36.79 48.71 74 25.29 Peak
7678 4145 | 36.17 10 37.03 50.59 74 23.41 Peak
9226 40.63 | 36.94 | 10.65 | 35.25 52.97 74 21.03 Peak

802.11n20 CH2437MHz

| Frequency Meter |Antenna Cable | Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) @dB) | (uVv/m) | (uV/m)
1792 4579 | 27.23 | 4.55 37.13 40.44 74 33.56 Peak
3772 43.9 32.13 6.64 36.52 46.15 74 27.85 Peak
Horizontal 4933 4141 | 33.31 7.67 36.5 45.89 74 28.11 Peak
6472 40.84 | 35.37 9.23 36.94 48.5 74 25.5 Peak
7876 42.13 | 36.25 | 10.08 | 36.95 51.51 74 22.49 Peak
9244 4093 | 36.94 | 10.65 | 35.25 53.27 74 20.73 Peak
1837 4471 | 27.41 4.6 37.1 39.62 74 34.38 Peak
3385 4548 | 31.05 6.28 36.56 46.25 74 27.75 Peak
Vertical 4978 41.1 33.36 7.67 36.5 45.63 74 28.37 Peak
6301 4144 | 35.24 9.14 36.82 49 74 25 Peak
7822 40.84 | 36.24 | 10.08 | 36.97 50.19 74 23.81 Peak
9379 40.55 | 37.02 | 10.75 | 35.22 53.1 74 20.9 Peak
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802.11n20 CH2462MHz

| Frequency Meter |Antenna| Cable | Preamp | Emission Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | LeveldB| dB (dB) Remark
dB (uV)| (dB/m) | (dB) @dB) | (uVv/m) | (uV/m)
1792 45.8 27.23 | 455 37.13 40.45 74 33.55 | Peak
3817 43.25 | 32.26 | 6.69 36.52 45.68 74 28.32 | Peak
Horizontal 4969 41.6 33.36 | 7.67 36.5 46.13 74 27.87 | Peak
6391 40.56 | 35.31 | 9.23 36.88 48.22 74 25.78 | Peak
7714 41.72 | 36.19 | 10.04 | 37.02 50.93 74 23.07 | Peak
9334 40.38 | 37.01 | 10.75 | 35.23 52.91 74 21.09 | Peak
1900 46.67 | 27.69 | 4.66 37.06 41.96 74 32.04 | Peak
3817 43.14 | 32.26 | 6.69 36.52 45,57 74 28.43 | Peak
Vertical 4690 41.69 | 3298 | 7.45 36.5 45.62 74 28.38 | Peak
6859 40.72 | 35.69 | 9.67 37.21 48.87 74 25.13 | Peak
7948 40.65 | 36.28 | 10.12 | 36.92 50.13 74 23.87 | Peak
8974 41.1 36.78 | 10.45 35.3 53.03 74 20.97 | Peak

TEST ENGINEER: Jarey

Audix Technology (Shanghai) Co., Ltd.
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EUT Weighing terminal Temperature : 22°C
Model No. IND256x Humidity 51%RH
Test Mode Receiving Date of Test : 2020.01.05
| Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uV/m)
1972 4554 | 2799 | 475 | 37.02 41.26 74 32.74 | Peak
3646 43.17 | 31.78 | 6.53 | 36.53 44,95 74 29.05 | Peak
Horizontal 4636 4281 | 3291 | 7.45 36.5 46.67 74 27.33 | Peak
6319 4053 | 35.26 | 9.14 | 36.84 48.09 74 25.91 | Peak
7975 41,72 | 36.29 | 10.12 | 36.91 51.22 74 22.78 | Peak
9325 39.98 | 36.99 | 10.75 | 35.23 52.49 74 2151 | Peak
1900 4393 | 27.69 | 466 | 37.06 39.22 74 34.78 | Peak
3412 4416 | 31.12 | 6.28 | 36.55 45.01 74 28.99 | Peak
Vertical 4960 40.39 | 33.34 | 7.67 36.5 44.9 74 29.1 Peak
6220 40.6 | 3517 | 9.05 | 36.76 48.06 74 25.94 | Peak
7714 41.16 | 36.19 | 10.04 | 37.02 50.37 74 23.63 | Peak
9424 40.47 | 37.05 | 10.75 | 35.21 53.06 74 20.94 | Peak

TEST ENGINEER: Jarey

Audix Technology (Shanghai) Co., Ltd.
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Emissions in restricted frequency bands:
EUT Weighing terminal Temperature : 22°C
Model No. IND256x Humidity 51%RH
Test Mode Transmitting Date of Test : 2020.01.05
802.11b
Frequenc Meter |Antenna| Cable |Preamp | Emission | Limits Marain
Polarization (I\C/]IHz)y Reading | Factor | Loss | Factor | LeveldB| dB ( dlg) Remark
dB (uV) | (dB/m) | (dB) (dB) | (uVv/m) | (nVv/m)
23342 | 51.36 | 29.13 | 5.17 | 36.85 | 4881 74 25.19 | Peak
23342 | 39.24 | 29.13 | 5.17 | 36.85 | 36.69 54 17.31 |Average
2390 5496 | 29.29 | 525 | 36.82 | 52.68 74 21.32 | Peak
Horizontal 2390 45.08 | 29.29 | 525 | 36.82 42.8 54 11.2 | Average
24835 | 52.61 | 2956 | 5.32 | 36.79 50.7 74 23.3 Peak
24835 | 43.78 | 2956 | 532 | 36.79 | 41.87 54 12.13 | Average
2488 4752 | 2956 | 5.36 | 36.79 | 45.65 74 28.35 | Peak
2488 38.85 | 2956 | 536 | 36.79 | 36.98 54 17.02 | Average
2353 5369 | 29.19 | 521 | 36.84 | 51.25 74 22.75 | Peak
2353 39.37 | 29.19 | 521 | 36.84 | 36.93 54 17.07 | Average
2390 60.01 | 29.29 | 525 | 36.82 | 57.73 74 16.27 | Peak
Vertical 2390 50.38 | 29.29 | 525 | 36.82 48.1 54 5.9 |Average
24835 | 54.37 | 2956 | 5.32 | 36.79 | 52.46 74 21.54 | Peak
24835 | 48.29 | 2956 | 5.32 | 36.79 | 46.38 54 7.62 | Average
2495.1 | 50.72 | 2958 | 5.36 | 36.78 | 48.88 74 25.12 | Peak
2495.1 | 38.47 | 2958 | 5.36 | 36.78 | 36.63 54 17.37 | Average

Audix Technology (Shanghai) Co., Ltd.
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802.11g
Frequency Meter |Antenna| Cable | Preamp | Emission Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | LeveldB| dB (dB) Remark
dB (uV)| (dB/m) | (dB) @dB) | (uVv/m) | (uVv/m)
2328.1 52.05 | 29.11 5.17 36.85 49.48 74 24.52 Peak
2328.1 39.05 | 29.11 5.17 36.85 36.48 54 17.52 | Average
2390 68.51 | 29.29 5.25 36.82 66.23 74 7.77 Peak
Horizontal 2390 49.42 | 29.29 5.25 36.82 47.14 54 6.86 | Average
2483.5 66.65 | 29.56 5.32 36.79 64.74 74 9.26 Peak
2483.5 47.77 | 29.56 5.32 36.79 45.86 54 8.14 | Average
2492.6 50.88 | 29.58 5.36 36.78 49.04 74 24.96 Peak
2492.6 38.54 | 29.58 5.36 36.78 36.7 54 17.3 | Average
2369.9 59.49 | 29.25 5.21 36.83 57.12 74 16.88 Peak
2369.9 40.43 | 29.25 5.21 36.83 38.06 54 15.94 | Average
2390 73.56 | 29.29 5.25 36.82 71.28 74 2.72 Peak
Vertical 2390 53.09 | 29.29 5.25 36.82 50.81 54 3.19 |Average
2483.5 74.3 29.56 5.32 36.79 72.39 74 1.61 Peak
2483.5 5255 | 29.56 5.32 36.79 50.64 54 3.36 | Average
2492.4 57.25 | 29.58 5.36 36.78 55.41 74 18.59 Peak
2492 .4 39.53 | 29.58 5.36 36.78 37.69 54 16.31 | Average
802.11n20
Frequency Meter |Antenna| Cable |Preamp Emission | Limits Margin
Polarization (MH2) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) dB) | (uVv/m) | (uV/m)
2369.9 56.49 | 29.25 5.21 36.83 54.12 74 19.88 Peak
2369.9 39.34 | 29.25 5.21 36.83 36.97 54 17.03 | Average
2390 70.17 | 29.29 5.25 36.82 67.89 74 6.11 Peak
Horizontal 2390 51.36 | 29.29 5.25 36.82 49.08 54 4,92 | Average
2483.5 68.34 | 29.56 5.32 36.79 66.43 74 7.57 Peak
2483.5 48.9 29.56 5.32 36.79 46.99 54 7.01 | Average
2494.3 50.56 | 29.58 5.36 36.78 48.72 74 25.28 Peak
2494.3 38.33 | 29.58 5.36 36.78 36.49 54 17.51 | Average
2369.9 60.23 | 29.25 5.21 36.83 57.86 74 16.14 Peak
2369.9 40.12 | 29.25 5.21 36.83 37.75 54 16.25 | Average
2390 75.11 | 29.29 5.25 36.82 72.83 74 1.17 Peak
Vertical 2390 55.65 | 29.29 5.25 36.82 53.37 54 0.63 |Average
2483.5 70.4 29.56 5.32 36.79 68.49 74 551 Peak
2483.5 54.18 | 29.56 5.32 36.79 52.27 54 1.73 | Average
2491.7 60.44 | 29.58 5.36 36.78 58.6 74 15.4 Peak
2491.7 39.54 | 29.58 5.36 36.78 37.7 54 16.3 | Average

TEST ENGINEER: Jarey
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4 6dB BANDWIDTH MEASUREMENT

4.1 Test Equipment
The following test equipment was used during the Emission Bandwidth
measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. | Spectrum Analyzer Agilent N9010A [MY52221182| Sep 16, 2019 | Sep 15, 2020
4.2  Block Diagram of Test Setup
Spectrum Analyzer EUT Battery

4.3  Specification Limits (815.247(a)(2))

4.4

4.5

The minimum 6 dB bandwidth shall be at least 500 kHz.

Operating Condition of EUT
The switch ON/OFF was used to enable the EUT to change the channel one by

one.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measure by spectrum analyzer with settings:
RBW = 100kHz, VBW > 3 x RBW.

The 6 dB bandwidth is defined as the total spectrum the power of which is
lower than peak power minus 6 dB .

The test procedure is defined in ANSI C63.10-2013 (the 11.8.2 Measurement
Procedure “Option 2” was used).

Audix Technology (Shanghai) Co., Ltd.
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4.6 Test Results
PASSED.

All the test results are attached in next pages.

(Test Date: 2019.12.09-2020.01.06 Temperature: 23°C  Humidity: 51 %)

Modulation Channel Fr?&l:_'ezn)cy 6dB (Bl\irll_ldzv)vidth Limit
1 2412 12.06 500 kHz
802.11b 6 2437 12.07 500 kHz
11 2462 12.06 500 kHz
2412 15.68 500 kHz
802.11g 2437 15.67 500 kHz
11 2462 15.69 500 kHz
2412 15.79 500 kHz
802.11n20 2437 15.69 500 kHz
11 2462 15.5 500 kHz

Audix Technology (Shanghai) Co., Ltd.
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802.11b CH2412MHz

N N 033514 PM Dec Of, 3041
Center Freq: 2.412000000 GHz Radio Std: Nons
v Trig: Free Run AvglHedd:=10M10
#IF Gasin;Lorw SAsten: 10 dB Radio Device: BTS

Ref Offset 21 dB8
Ref 20.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 21.5dBm
16.001 MHz

Transmit Freq Error 30.618 kHz OEW Power
x dB Bandwidth 12.06 MHz x dB

MEd ETATUS

802.11b CH2437MHz

N N B0cE5:17 AM kan 06, 2010
Center Freq: 2437000000 GHz Radio Std: Nons
v Trig: Free Run AvglHedd:=10M10
#IF Gasin;Lorw SAsten: 10 dB Radio Device: BTS

Ref Offset 21 dB
Ref 15.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 21.0 dBm
15.972 MHz

Transmit Freq Error 16.536 kHz OEW Power
x dB Bandwidth 12.07 MHz x dB

- STATUS

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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802.11b CH2462MHz
m B0 54 Jan 06, 230
Canter Freq: 2462000000 GHz Radis Std: Nans
v Trig: Free Run AvglHedd:=10M10
#IF Gain:Liow #Arten: 10 dB Radic Device: BTS
Ref Offset 21 dB
Ref 15.00 dBm
#VBW 300 kHz
Occupied Bandwidth Total Power 20.4 dBm
15.968 MHz
Transmit Freq Error 225 Hz OEW Power
x dB Bandwidth 12.06 MHz x dB
MG STATUS:
802.11g CH2412MHz
L — N N 03:35:59 FH D 09, 3101
Center Freq 2.412000000 GHz Canter Fraq: 2412000000 GHz Radie Std: None
v Trig: Free Run AvglHedd:=10M10
#IF Gain:Liow #Arten: 10 dB Radic Device: BTS
Ref Offset 21 dB
Ref 20.00 dBm
I.n,u'fﬁ'l'l'
#VBW 300 kHz
Occupied Bandwidth Total Power 20.2 dBm
16.391 MHz
Transmit Freq Error 17.974 kHz OEW Power
x dB Bandwidth 15.68 MHz x dB
MG STATUS:
Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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802.11g CH2437MHz

C N B030:31 AM kan 06, 2070
Center Freg 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: Nons
v Trig: Free Run AvglHedd:=10M10
AFGain:Law #Arten: 10 dB Radio Device: BTS

Ref Offset 21 dB
Ref 15.00 dBm

#VBW 300 kHz Sweep 1867 ms

Occupied Bandwidth Total Power 19.7 dBm
16.326 MHz

Transmit Freq Error 15.113 kHz OEW Power
x dB Bandwidth 15.67 MHz x dB

REE STATLE

802.11g CH2462MHz

" b B0 :5F AM kan 06, 2070
Center Freq: 2462000000 GHz Radis Sed: None
v Trig: Free Run AvglHedd:=10M10
#IF Gasin;Lorw SAsten: 10 dB Radio Device: BTS

Ref Offset 21 dB
Ref 15.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 18.9 dBm
16.306 MHz

Transmit Freq Error 13.196 kHz OEW Power
x dB Bandwidth 15.69 MHz x dB

REE STATLE

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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802.11n20 CH2412MHz
M 034736 M Dac 09, 30
Canter Fraq: 2412000000 GHz Radis Ste: Nane
v Trig: Free Run AvglHedd:=10M10
AFGain:Low SArten: 10 48 Radic Device: BTS
Ref Offset 21 dB
Ref 20.00 dBm _
#VBW 300 kHz Sweep 1867 ms
Occupied Bandwidth Total Power 20.3 dBm
17.511 MHz
Transmit Freq Error 22.596 kHz OEW Power
x dB Bandwidth 15.79 MHz x dB
RESD STATLE
802.11n20 CH2437MHz
o B0C36:5T &M Kan 06, 2000
Canter Fraq: 2437000000 GHz Radgio Ste: None
v Trig: Free Run AvglHedd:=10M10
AFGain:Low SArten: 10 48 Radic Device: BTS
Ref Offset 21 dB
Ref 15.00 dBm
Span 40 MHz
#VBW 300 kHz Sweep 1867 ms
Occupied Bandwidth Total Power 19.5 dBm
17.322 MHz
Transmit Freq Error B.097 kHz OEW Power
x dB Bandwidth 15.69 MHz x dB
RESD STATLE
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802.11n20 CH2462MHz

M -] 7] oA 7: 18 &M Jan 04,
Center Freq: 2462000000 GHz Radio Std: Nons
=] Trig: Fres Run AvglHold:=10M10
sArten: 10 dB Radio Device: BTS

Ref Offset 21 dB
Ref 15.00 dBm

Center 2462 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 18.8 dBm
17.302 MHz

Transmit Freq Error 1.465 kHz OEW Power
x dB Bandwidth 15.50 MHz x dB

RG] STATLE

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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5 MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1

Test Equipment

The following test equipment was used during the maximum peak output power
measurement:

Item

Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.

Spectrum Analyzer|  Agilent N9010A |MY52221182| Sep 16, 2019 | Sep 15, 2020

5.2

5.3

5.4

9.5

Block Diagram of Test Setup

The Same as Section. 4.2.

Specification Limits ((815.247(b)(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5 MHz is: 1 Watt. (30 dBm)

Operating Condition of EUT

The switch ON/OFF was used to enable the EUT to change the channel one by
one.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The following procedure can be used when the maximum available RBW of the
instrument is less than the DTS bandwidth:

a) Set the RBW =1 MHz.

b) Set the VBW > [3 RBW].

c) Set the span > [1.5 DTS bandwidth].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the instrument’s band/channel power measurement function with the
band limits set equal to the DTS bandwidth edges (for some instruments, this
may require a manual override to select the peak detector). If the instrument
does not have a band power function, then sum the spectrum levels (in linear
power units) at intervals equal to the RBW extending across the DTS channel
bandwidth

The test procedure is defined in ANSI C63.10-2013 ( 11.9.1.2 Measurement
Procedure “ Integrated band power method” was used).

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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5.6 Test Results
PASSED.

All the test results are listed below.

(Test Date: 2019.12.09-2020.01.06 Temperature: 23°C  Humidity: 51 %)

Modulation Channel Fr(e'\(jlul_e'z;)cy Egjviﬁggp;t) Limit
2412 16.47 30 dBm
802.11b 6 2437 16.17 30 dBm
11 2462 15.45 30dBm
2412 20.93 30dBm
802.11g 6 2437 20.11 30dBm
11 2462 20.17 30dBm
1 2412 20.37 30 dBm
802.11n20 6 2437 19.98 30dBm
11 2462 19.37 30 dBm

Audix Technology (Shanghai) Co., Ltd.
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802.11b CH2412MHz

Center Freq 2.412000000 GHz
-

#IF Gasin;Lorw

Ref Offset 21 dB8
Ref 20.00 dBm

Channel Power

16.47 dBm /13 MHz

RS

Center Freq: 2.412000000 GHz
Trig: Free Run
sArten: 10 dB

Avg|Held:> 1010

#VBW 3 MHz Sweep 1.067 ms

Power Spectral Density

-54 67 dBm /Hz

STATLE

802.11b CH2437MHz

Center Freq 2.437000000 GHz
=

#IF Gasin;Lorw

Ref Offset 21 dB8
Ref 20.00 dBm

Channel Power

16.17 dBm /13 MHz

uen L Alignmaent Complated

Center Freq: 2437000000 GHz
Trig: Free Run
sArten: 10 dB

B 05056 AM Jan 06, PIOD
Radic Std: Nong

AvglHobd:= 1010
Radio Device: BTS

Span 40 MHz

#VBW 3 MHz Sweep 1.067 ms

Power Spectral Density

-54 97 dBm /Hz
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802.11b CH2462MHz

Center Freq 2.462000000 GHz

#IF Gasin;Lorw

Ref Offset 21 dB8
Ref 20.00 dBm

Channel Power

15.45 dBm /13 MHz

RS

Center Freq: 2462000000 GHz
Trig: Free Run AvglHedd:=10M10
sArten: 10 dB

#VBW 3 MHz

Power Spectral Density

-55.69 dBm /Hz

STATLE

802.11g CH2412MHz

Center Freqg 2.412000000 GHz

1 N [T 1] 00N
Canter Freq: 2412000000 GHz Radic Sed: None Frequency

v Trig: Frese Run AvglHald: = 10/10

Ref Offset 21 dB
Ref 25.00 dBm

Center 2412 GHz
#Res BW 1 MHz

Channel Power

20.92 dBm /16 MHz

SArten: 10 4B Radio Devics: BTS

Span 40 MHzJE
#VBW 3 MHz Sweep 1.067 ms

Power Spectral Density

-51.12 dBm /Hz

ETATUS
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802.11g CH2437MHz

[ :
e ;

Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz I
AvglHeld: =100

\ Trig: Free Run
FIF ;L crey FArten: 10 dB

Ref Offset 21 dB8
Ref 20.00 dBm

e S e b i e B, |

#VBW 3 MHz

Channel Power Power Spectral Density

20.11 dBm /16 MHz -51.93 dBm /Hz

REE STATLE

802.11g CH2462MHz

7 1 A LT BL 05T i Fan 04, 200
Center Frag 2462000000 GHz Canter Freq: 2462000000 GHz Radic Sed: None Frequency
v Trig: Frese Run AvglHald: = 10/10
SArten: 10 dB Radio Devica: BTS

Ref Offset 21 dB
Ref 20.00 dBm

Center 2.462 GHz . Span 40 MHzgrwe
#Res BW 1 MHz #VBW 3 MHz Sweep 1.067 ms

Channel Power Power Spectral Density

20.17 dBm /186 MHz -51.87 dBm /Hz

a L Alignment Completed

Audix Technology (Shanghai) Co., Ltd.  Report No
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802.11n20 CH2412MHz

1 m Dl TR P D O, 010
Center Freq 2. 412000000 GHz Canter Freq: 2412000000 GHz Radio Sed: None Frequency
v Trig: Frese Run AvglHald: = 10/10
SArten: 10 dB Radio Devica: BTS

Ref Offset 21 dB
Ref 25.00 dBm

Center 2.412 GHz . Span 40 MHzgrwe
#Res BW 1 MHz #VBW 3 MHz Sweep 1.067 ms

Channel Power Power Spectral Density

20.37 dBm /16 MHz -51.68 dBm /Hz

Wi ETATUS

802.11n20 CH2437MHz

7 1 A LT BEzlaE i Fan 04, 200
Center Freg 2.437000000 GHz Canter Freq: 2437000000 GHz Radic Sed: None Frequency
v Trig: Frese Run AvglHald: = 10/10
SArten: 10 dB Radio Devica: BTS

Ref Offset 21 dB
Ref 20.00 dBm

A e it e b e |

:I'H*-Hm-n"‘" 4

Center 2.437 GHz . Span 40 MHzgrwe
#Res BW 1 MHz #VBW 3 MHz Sweep 1.067 ms

Channel Power Power Spectral Density

19.98 dBm /16 MHz -52.06 dBm /Hz

Wi ETATUS
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802.11n20 CH2462MHz

Center Freq 2.462000000 GHz

-
#IF Gain:Low

Ref Offset 21 dB
Ref 20.00 dBm

Center 2462 GHz
#Res BW 1 MHz

Channel Power

19.37 dBm /16 MHz

Center Freq: 2462000000 GHx
v Trig: Frese Run
sAsten: 10 dB

B U100 A Fan 04, MO0
Radie Std: None
AvglHold: = 10110
Radio Device: BTS

Span 40 MHz{f "

#VBW 3 MHz Sweep 1.067 ms

Power Spectral Density

-52.67 dBm /Hz

ETATUS

Frequency

Audix Technology (Shanghai) Co., Ltd.
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6 EMISSION LIMITATIONS MEASUREMENT

6.1 Test EQuipment
The following test equipment was used during the emission limitations test :
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
1. | Spectrum Analyzer Agilent N9010A |MY52221182| Sep 16, 2019 | Sep 15, 2020

6.2

6.3

6.4

6.5

Block Diagram of Test Setup

The Same as Section. 4.2.

Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under
this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in §15.209(a) is not required.

In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in

815.209(a) (see §15.205(c)). (3¢ This test result attaching to Section. 3.7)

Operating Condition of EUT

The switch ON/OFF was used to enable the EUT to change the channel one by
one.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to > 1.5 times the DTS bandwidth.

c) Set the RBW = 100 kHz.

d) Set the VBW > [3 x RBW].

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

1) Use the peak marker function to determine the maximum PSD level.
Note that the channel found to contain the maximum PSD level can be used to
establish the reference level.

Establish an emission level by using the following procedure:

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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a) Set the center frequency and span to encompass frequency range to be
measured.

b) Set the RBW =100 kHz.

c) Set the VBW > [3 x RBW].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.
Ensure that the amplitude of all unwanted emissions outside of the authorized
frequency band (excluding restricted frequency bands) is attenuated by at least
the minimum requirements specified in 11.11. Report the three highest
emissions relative to the limit.

Scan up through 10™ harmonic.

The test procedure is defined in ANSI C63.10-2013 (11.11.2 Reference level
measurement and 11.11.3 Emission level measurement was used).

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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6.6 Test Results
PASSED.

The test data was attached in the next pages.

(Test Date: 2019.12.09-2020.01.06 Temperature: 23°C  Humidity: 51 %)

Modulation Channel Frgsllﬁg)cy Data Page
2412 MHz P40-41
802.11b 6 2437 MHz P42-43
11 2462 MHz P44-45
1 2412 MHz P46-47
802.11¢ 6 2437 MHz P48-49
11 2462 MHz P50-51
2412 MHz P52-53
802.11n20 6 2437 MHz P54-55
11 2462 MHz P56-57

Audix Technology (Shanghai) Co., Ltd.
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802.11b CH2412MHz
Reference level

Marker 1 2,412520000000 GHz ) Avg Type: Lag-Pwr T ' Peak Search
P Famt g Trig: Free Run AvgiHeld: = 1060M100
IFGainclow Arren: 10 4B

Ref Offzet 21 dB

Ref 15.00 dBm i T

Next Pk Right

Next PK Lelt

|
|
|
!
;___
\
|

Center 241200 GHz Span 40,00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.87 ms (2001 pts)

Emission level

Marker 1 3.819625000000 GHz _ Avg Type: Log-Pwr s 0 Peak Search
PR Fast g 1rig: Free Run AvglHold: =100/ 00 o
IFGainclow Arren: 10 4B

Ref Offzet 21 dB

Rel 15.00 dBm -53.402 P
Next Pk Right
R —

Next PK Lelt

asgured -N"""""""'J fyww““‘mwh-#:
M i g bl et

Start 30 MHz Stop 5.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 475 ms (2001 pts)
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Marker 1 14.685000000000 GHz _ Avg Type: Log-Pwr Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100
WGalnLow Arven: 10 dB
Ref Offzet 21 dB Mkr1 4.68
Rel 15.00 dBm =k, 14 _
| Hext Pk Right
| R —
| Mext PE Lelt
| 1 |
| 0
ir-wwxw-www W g an s iipanly i A ROty
Start 5.000 GHz : Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Avpg Type: Lag-Pwr Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100
WGalnLow Arven: 10 dB
Ref Offzet 21 dB
Rel 15.00 dBm _
Hext Pk Right
R —
Mext PE Lelt
Start 15.000 GHz : Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011



Mettler Toledo (Changzhou) Measurement Technology

Co., Ltd.

FCC ID: 2ALAI19MT103 Page 42 of 71

802.11b CH2437MHz

Marker 1 2.437520000000 GHz

Ref Offzet 21 dB
Rel 15.00 dBm

L

Center 243700 GHz
#Res BW 100 kHz

'.'." E.-‘--t ';I_.I__ll‘:‘bl._ 4 4

Reference level

Avpg Type: Log-Pwr Peak Search
Trig: Frese Run AvglHedd: = 100100

Pk Famt Lo
Arven: 10 dB

IF Gainclow

Next Pk Right

Next PK Lelt

Span 40,00 MHz

#VBW 300 kHz Sweep 1.87 ms (2001 pts)

Marker 1 3797260000000 GHz

Ref Offzet 21 dB
Rel 15.00 dBm

I
#

Start 30 MHz
#Res BW 100 kHz

Emission level

02448 P 1am 08, 7030

-D--rm

JE
Next Pk Right
R —

Next PK Lelt

AvE Type: Log-Pwr Peak Search
Trig: Frese Run AvglHedd: = 100100

Pk Famt Lo
Arven: 10 dB

IF Gainclow

Stop 5.000 GHz

#VBW 300 kHz Sweep 475 ms (2001 pts)
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Marker 1 10,585000000000 GHz _ Avg Type: Log-Pwr Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100
IFGainclow Arven: 10 4B
Ref Offget 21 dB Mkr1
Rel 15.00 dBm . _
Next Pk Right
R
Mext PE Lelt
Start 5.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Marker 1 23.725000000000 GHz _ Avg Type: Log-Pwr Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100
IFGainclow Arven: 10 4B
Ref Offset 21 dB
Ref 15.00 dEm [
| Next Pk Right
| R
| Next Pk Len
| 1
| L]
Start 15.000 GHz ' Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
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802.11b CH2462MHz

Reference level

Marker 1 2.464520000000 GHz AvgType:LogPwr T “  Peak Search

P Fast g Trig: Frese Run AvglHedd: = 100100
IFGainclow Arven: 10 58

Ref Offzet 21 dB

alndac i T b

Center 246200 GHz Span 40,00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.87 ms (2001 pts)

Next Pk Right

Next PK Lelt

Emission level

Marker 1 2,619370000000 GHz AvgType:LogPwr  mace | R Rt

P Fast g Trig: Frese Run AvglHedd: = 100100
IFGainclow Arven: 10 58

Ref Offset 21 dB r1 2.619 4 GHz

Ref 15.00 dBm -51.511 dBm |
Next Pk Right
R

Next PK Lelt

Start 30 MHz Stop 5.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 475 ms (2001 pts)

Audix Technology (Shanghai) Co., Ltd.
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Marker 1 10,550000000000 GHz _ Avg Type: Log-Pwr Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100
IFGainclow Arven: 10 4B
Ref Offget 21 dB Mkr1
Ref 15.00 dEm -2 [
Next Pk Right
R
Mext PE Lelt
1
L]
Start 5,000 GHz : Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Marker 1 24, 160000000000 GHz _ Avg Type: Log-Pwr Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100
IFGainclow Arven: 10 4B
= Mkri 24.160 GHz
Ref Offset 21 dB
Rel 15.05dsm -4 0 dBm —
| Next Pk Right
| R
| Next Pk Left
W
Start 15.000 GHz ; Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F20011
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802.11g CH2412MHz
Reference level

AV Type: Log-Pwr
AvgiHeold: > 1001100

Marker 1 2.405760000000 GHz
Pk Famt Lo
IF Gainclow

Trig: Frese Run
Arven: 10 dB

Ref Offzet 21 dB
Rel 15.00 dBm

*1

A | L 1
I PP by gl P s e o)

|
I
|
|
|
|
|
|
|

Center 241200 GHz

#Res BW 100 kHz #VBW 100 kHz

Peak Search

JE
Next Pk Right
R —

Next PK Lelt

Span 40,00 MHz

Sweep 1.ET ms (2001 pts)

Emission level

AvE TYpe: Log-Fwr
AvgiHeold: > 1001100

Marker 1 3.583490000000 GHz
Pk Famt Lo
IF Gainclow

Trig: Frese Run
Arven: 10 dB

Ref Offzet 21 dB
Rel 15.00 dBm

Start 30 MHz

#Res BW 100 kHz #VBW 100 kHz

Peak Search

JE
Next Pk Right
R —

Next PK Lelt

Stop 5.000 GHz
Sweep 475 ms (2001 pts)

Audix Technology (Shanghai) Co., Ltd.
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Marker 1 13.835000000000 GHz _ Avg Type: Log-Pwr e FAts TaNc)
PR Fast g Trig: Frese Run AvglHedd: = 100100 .
IFGaincL ow Arven: 10 2B

Ref Offset 21 4B Mkr1 13.835 GHz

Rel 15.00 dBm -53.441 dBm e —
Next Pk Right
R —

Next PK Lelt

P g Py, b P g e L P S M e B LB AP o

Start 5.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 856 ms (2001 pts)

Avg Typs: Log-Pwr i Peak Search
PR Fast g Trig: Frese Run AvglHedd: = 100100 1
IFGainclow Arven: 10 58

23 EO0 CHz
Ref Offset 21 4B Mkr1 23.500 GHz

Rel 15.00 dBm -50.025 dBm e —
Next Pk Right
R —

Next PK Lelt

Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 856 ms (2001 pts)
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802.11g CH2437MHz

Reference level

AV Type: Log-Pwr
AvgiHeold: > 1001100

Marker 1 2.430760000000 GHz
Pk Famt Lo
IF Gainclow

Trig: Frese Run
Arven: 10 dB

Ref Offzet 21 dB
Rel 15.00 dBm

-0 | - B b d
WL L e U e P P, |

Center 243700 GHz

#Res BW 100 kHz #VBW 100 kHz

Span 40,00 MHz

Sweep 1.ET ms (2001 pts)

Peak Search

Next Pk Right

Next PK Lelt

Emission level

AvE TYpe: Log-Fwr
AvgiHeold: > 1001100

Marker 1 3.876780000000 GHz
Pk Famt Lo
IF Gainclow

Trig: Frese Run
Arven: 10 dB

Ref Offzet 21 dB
Rel 15.00 dBm

Start 30 MHz

Stop 5.000 GHz

Peak Search

Next Pk Right

Next PK Lelt

#Res BW 100 kHz

#VBW 100 kHz

Sweep 475 ms (2001 pts)

Audix Technology (Shanghai) Co., Ltd.
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Marker 1 14.560000000000 GHz _ Avg Type: Log-Pwr FAts TaNc)
PR Fast g Trig: Frese Run AvglHedd: = 100100
IFGairclaw Aren: 10 48
Ref Offset 21 dB Mkr1
Rel 15.00 dBm -5 _
Hext Pk Right
R —
Mext PE Lelt
Start 5.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Marker 1 23.740000000000 GHz ) Avp Type: Lag-Pwr Peak Search
PR Fast g Trig: Frese Run AvglHedd: = 100100
IFGairclaw Aren: 10 48
Ref Offzet 21 dB
Rel 15.00 dBm _
| Hext Pk Right
| R —
| Mext PE Lelt
I
| ’
I W WHW-W*MFM
W |
Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
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802.11g CH2462MHz
Referenc

Marker 1 2.455760000000 GHz
Pk Famt Lo
IF Gainclow

Trig: Frese Run
Arven: 10 dB

Ref Offzet 21 dB
Rel 15.00 dBm

*1

*.-.v'- A P el P ol s, )

Center 246200 GHz

#Res BW 100 kHz #VBW 100 kHz

e level

Avg Typs: Log-Pwr
AvgiHeld: > 1001100

J o1ols
g =, |

0708 10 PR T 08

Peak Search

Next Pk Right

Next PK Lelt

il "::I'ﬁ'qi_l‘-’.-_- ;

L o
"tk

Span 40,00 MHz
Sweep 1.ET ms (2001 pts)

Emission level

Marker 1 3.812170000000 GHz
Pk Famt Lo
IF Gainclow

Trig: Frese Run
Arven: 10 dB

Ref Offzet 21 dB
Rel 15.00 dBm

Start 30 MHz

#Res BW 100 kHz #VBW 100 kHz

AvE Type: Log-Pwr
AvglHold: = 1001100

Stop 5.000 GHz
Sweep 475 ms (2001 pts)

ETATUS

Audix Technology (Shanghai) Co., Ltd.
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Marker 1 13.660000000000 GHz _ R r L | Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100 &
WGalnLow Arven: 10 dB
Ref Offset 21 dB Mkr1
Rel 15.00 dBm -53.874 f—
| MNext Pk Right
| e
| MNext Pk Lelt
i
1
| )
P i e PP g A Pl P A T ity i g ety
Start 5.000 GHz i Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Avpg Type: Log-Pwr i Peak Search
PR Fast g Trig: Free Run AvgiHeld: = 100100 I
WGalnLow Arven: 10 dB
A Mkri 23.620 GHz
Rl Offset 21 dB Fpbgpirs
Ref 15.05dsm -50.118 dBm |
MNext Pk Right
e
MNext Pk Lelt
|
¢
: T el M e
Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
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802.11n20 CH2412MHz
Reference level

Marker 1 2.405760000000 GHz _ Avg Type: Log-Pwr TR ; Peak Search
P Fast g Trig: Frese Run AvglHedd: = 100100
IF Galncl ow Arten: 10 dB

Ref Offzet 21 dB

Ref 15.00 dBm 2131 d f—

"\ || Next Pk Right

i | L& & "
o Y Pt et i B L L P _i.f\. R

¥

Next PK Lelt

Center 241200 GHz Span 40,00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.87 ms (2001 pts)

Emission level

Marker 1 3.789805000000 GHz _ AvgType:LogPwr T 0 Peak Search
PR Fast g 1rig: Free Run AvglHold: =100/ 00 o
IFGainclow Arren: 10 4B

Ref Offzet 21 dB

Rel 15.00 dBm = . [
Next Pk Right
R —

Next PK Lelt

Start 30 MHz Stop 5.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 475 ms (2001 pts)
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Marker 1 10.515000000000 GHz _ R it L e | Peak Search
PR Fast g Trig: Frese Run AvglHedd: = 100100 .
WFGaincLow Arven: 10 5B
Fef Offset 21 dB Mkr1
Rel 15.00 dBm =uiet. o _
Next Pk Right
I —| |
Next PK Len
Start 5.000 GHz ; Stop 15.000 GHz
#Res BW 100 kHz #VBW J00 kHz Sweep 956 ms (2001 pts)
Marker 1 23.550000000000 GHz A TypeiLoghwr ™ 1 Peak Search
PR Fast g Trig: Frese Run AvglHedd: = 100100 1
IF Galncl ow Arven: 10 4B
Ref Offsst 21 4B LR
Rel 15.00 dBm = _
Next Pk Right
I —| |
Next PK Len
4 |
Start 15.000 GHz Stop 25.000 GHZ.
#Res BW 100 kHz #VBW J00 kHz Sweep 956 ms (2001 pts)
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802.11n20 CH2437MHz

Marker 1 2.430760000000 GHz

Ref Offzet 21 dB
Rel 15.00 dBm

T
|

Center 243700 GHz
#Res BW 100 kHz

Reference level

Avpg Type: Lag-Pwr Peak Search

Trig: Frese Run AvglHedd: = 100100

Pk Famt Lo
Arven: 10 dB

IF Gainclow

|
| || Next P Right
R —

Next PK Lelt

& _

M & iod [
i el gl Rl wae i sl
_y L

M,
¥ 1

Span 40,00 MHz

#VBW 300 kHz Sweep 1.87 ms (2001 pts)

Marker 1 2.962300000000 GHz

Ref Offzet 21 dB
Rel 15.00 dBm

Start 30 MHz
#Res BW 100 kHz

Emission level

AvE Type: Log-Pwr Peak Search

Trig: Frese Run AvglHedd: = 100100

Pk Famt Lo
Arven: 10 dB

IF Gainclow

JE
Next Pk Right
R —

Next PK Lelt

Stop 5.000 GHz
Sweep 475 ms (2001 pts)

#VBW 100 kHz
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Marker 1 14.315000000000 GHz _ Avg Type: Log-Pwr FAts TaNc)
PR Fast g Trig: Frese Run AvglHedd: = 100100
WFGaincLow Aren: 10 4B
- Mkri 14.315 GHz
Ref Offset 21 dB i
R‘eT”'ISI.aI::E:dBn'u -54.015 dBm |
Next Pk Right
R
Mext PE Lelt
Start 5.000 GHz ¥ Stop 15.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
Marker 1 23_725000000000 GHz _ Avg Type: Log-Pwr FAts TaNc)
PR Fast g Trig: Frese Run AvglHedd: = 100100
WFGaincLow Aren: 10 4B
Ref Offset 21 dB
Rel 15.00 dBm _
| Next Pk Right
| R
| Mext PE Lelt
I
| 1]
" e e e o
Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 956 ms (2001 pts)
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802.11n20 CH2462MHz
Reference level

Marker 1 2.455760000000 GHz ) Avg Type: Lag-Pwr
P Fast g Trig: Frese Run AvglHedd: = 100100
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7/ BAND EDGES MEASUREMENT

7.1

Test Equipment

The following test equipment was used during the band edges measurement:

Item

Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

Spectrum Analyzer

7.2

7.3

7.4

7.5

Block Diagram of Test Setup
The Same as section. 4.2.

Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under
this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in §15.209(a) is not required.

Operating Condition of EUT

The switch ON/OFF was used to enable the EUT to change the channel one by
one.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set RBW of
Test Receiver to 100kHz and VBW to 300kHz with suitable frequency span
including 100kHz bandwidth from band edge.

The test procedure is defined in ANSI C63.10-2013 (11.11.3 Emission level
measurement was used).
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7.6  Test Results

PASSED.

All the test results are attached in next pages.

(Test Date: 2019.12.09-2020.01.06 Temperature: 23°C  Humidity: 51 %)

. . Frequency | Delta Marker
Modulation |Location| Channel (I\(jIHz) y (dB) Result
Below
Band 1 2412 54.053 More than 20 dB
Edge below the highest
802.11b Upper level of the desired
Band 11 2462 54.18 power
Edge
Below
Band 1 2412 43.98 More than 20 dB
Edge below the highest
802.11g Upper level of the desired
Band 11 2462 43.627 power
Edge
Below
Band 1 2412 41.276 More than 20 dB
Edge below the highest
802.11n20 Upper level of the dgsired
Band 11 2462 44.136 power
Edge
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802.11b CH2412MHz (Below Edge 2390 MHz)
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802.11g CH2412MHz (Below Edge 2390 MHz)
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802.11n20 CH2412MHz (Below Edge 2390 MHz)
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8 POWER SPECTRAL DENSITY MEASUREMENT

8.1

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item

Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.

Spectrum Analyzer|  Agilent N9010A | MY52221182 | Sep 16, 2019 | Sep 15, 2020

8.2

8.3

8.4

8.5

Block Diagram of Test Setup

The Same as section 4.2.

Specification Limits (§15.247(e))

The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band.

Operating Condition of EUT

The switch ON/OFF was used to enable the EUT to change the channel one by
one.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

a) Set analyzer center frequency to DTS channel center frequency.

b) Set the span to 1.5 times the DTS bandwidth.

c) Set the RBW to 3 kHz < RBW < 100 kHz.

d) Set the VBW > [3 x RBW].

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

1) Use the peak marker function to determine the maximum amplitude level
within the RBW.

J) If measured value exceeds requirement, then reduce RBW (but no less than 3
kHz) and repeat.

The test procedure is defined in ANSI C63.10-2013 ( 11.10.2 Measurement
Procedure “Method PKPSD (peak PSD)” was used).
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8.6  Test Results
PASSED.

All the test results are attached in next pages.

(Test Date: 2019.12.09-2020.01.06 Temperature: 23°C  Humidity: 51 %)

Modulation Channel Fr(el\cjll:_(la;)cy Féogxzytjp()gg%l L
2412 5.135 8 dBm

802.11b 2437 4,749 8 dBm
11 2462 4.099 8 dBm

2412 2.302 8 dBm

802.11g 2437 1.765 8 dBm
11 2462 1.147 8 dBm

1 2412 2.287 8 dBm

802.11n20 6 2437 1.769 8 dBm
11 2462 1.155 8 dBm
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802.11b CH2412 MHz
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802.11b CH2462 MHz
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802.11n20 CH2462 MHz
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9 DEVIATION TO TEST SPECIFICATIONS

None.
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10 MEASUREMENT UNCERTAINTY LIST

The measurement uncertainty was estimated for test on the EUT according to CISPR
16-4-2. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage of K=2.

The uncertainties value is not used in determining the PASS/FAIL results.

Test Items/Facilities Frequency/Equipment/Unit Uncertainty
Conducted Emission 9kHz~150kHz +3.8dB
No.1 Shielded Room 150kHz~30MHz +3.4dB
Conducted Emission
No.3 Shielded Room 150kHz~30MHz +3.4dB
30MHz~200MHz, Horizontal +4.5dB
30MHz~200MHz, Vertical +4.5dB
Radiated Emission 200MHz~1000MHz, Horiz_ontal +4.6dB
200MHz~1000MHz, Vertical +5.7dB
1GHz~6GHz +6.0dB
6GHz~18GHz +5.7dB
Output Power Test 50MHz~18GHz 0.77dB
Power Density Test 9kHz~6GHz 1.08dB
RF Frequency Test 9kHz~40GHz 6+10™
Bandwidth Test 9kHz~6GHz 1.5%10°
RF Radiated Power Test 30MHz~1000MHz 3.06dB
Conducted Output Power Test 50MHz~18GHz 0.83dB
AC \oltage(<10kHz) Test 120V~230V 0.04%
DC Power Test ovV~30V 0.4%
Temperature -40°C~+100°C 0.52C
Humidity 30%~95% 2.6%
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